
Fig.1.CYLINDER BLOCK
Y00V7481

Remarks
(1) UNDER-SIZE(U.S=0.25)PART.

Y00V7481 1.CYLINDER BLOCK

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BLOCK ASSY, CYLINDER719265-0156011 11
PLUG PT1/8124060-0105034 22
BOLT119260-0202035 88

PLUG  6X1027221-06010038 11
PLUG 40119265-0125039 11
PLUG 1027241-100000310 22

PLUG 2527241-250000311 44
PLUG 3027241-300000312 22
BUSH119266-02410313 11

MAIN BEARING119260-02800214 44
THRUST BEARING119260-02930217 22
STUD, CYL. HEAD119266-01200120 1414

GASKET, CYL. HEAD119265-01341121 11
BOLT M 6X 12 PLATED26106-060122122 22

1MAIN BEARING US=0.25719260-02870123 44

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

CYLINDER BLOCK 1 . 

20 

21 

OLD SEPARATELY. x-MARK PARTS: NOT S silv
erh

orn
.co

.uk



Fig.2.GEAR HOUSING
Y00V7481

Remarks
(1) OPTIONAL PART.

Y00V7481 2.GEAR HOUSING

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

COVER ASSY,GEAR CASE119260-0159011 11
SEAL HTC456208, OIL119620-0180023 11
PIPE, KNOCK119660-0191114 44

O-RING P 12.0119624-3204015 22
BOLT M 6X 16 PLATED26106-06016216 55
BOLT M 6X 30 PLATED26106-06030217 55

BOLT M 6X 40 PLATED26106-06040218 33
BOLT M 6X 50 PLATED26106-06050219 44
BOLT M 6X 65 PLATED26106-060652110 66

CAP, LUB.OIL SUPPLY124160-01751111 11
O-RING 1A P-32.024311-000320112 11
COVER, BLIND121023-01550113 11

O-RING 1A S-24.024341-000240114 11
BOLT M 6X 16 PLATED26106-060162115 22
HOUSING ASSY, GEAR119260-01490116 11

PLUG119260-01510218 11
STUD M 8X 22121450-01560219 44
SPRING PIN 4X1022351-040010220 22

COVER119660-01551121 11
GASKET, (NON-ASB.)119660-01562122 11
STUD M6X12119660-01570123 44

SHIM PACK119623-01950124 11
NUT W/WASHER  8194990-22050133 44
NUT M 626366-060002134 44

1GASKET, LIQUID977770-01212135 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

2.GEAR HOUSING 

0 ~33 

19 

20 

23 
22 

~ 
16 

X17 

5 
18 

4 
35 

14 

~ 
11 12 

8 

X2 10 3 

1 silv
erh

orn
.co

.uk



Fig.3.FLYWHEEL HOUSING & OIL SUMP
Y00V7481

Remarks
(1) OPTIONAL PART.

Y00V7481 3.FLYWHEEL HOUSING & OIL SUMP

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PARALLEL PIN 8X16129100-0158011 22
HOUSING, FLYWHEEL119600-0160012 11
BOLT M 10X 28121120-0162013 33

BOLT M10X2526206-10025214 66
PARALLEL PIN 6X10119620-0162015 22
CASE ASSY, OIL SEAL119660-0164016 11

SEAL, OIL124085-0222028 11
BOLT M 6X 22 PLATED26106-06022219 1010
SPACER, OIL SUMP119454-01721110 11

CAP, FLYWHEEL COVER119620-01750111 11
SUMP ASSY, LUB. OIL119265-01770112 11
PLUG M16121400-01640213 11

O-RING 1A P-18.024311-000180215 11
BOLT M 6X 10 PLATED26106-060102116 33
BOLT M 6X 45 PLATED26106-060452117 2020

1GASKET, LIQUID977770-01212118 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

3.FLYWHEEL HOUSING & OIL SUMP 

i 
1 

18 

18 lrmnolm 
~ 

18~ 
~ 

12f !~4 
X14-----' 

17 

16 silv
erh

orn
.co

.uk



Fig.4.CYLINDER HEAD & BONNET
Y00V7481

Remarks
(1) REPAIR PART.

Y00V7481 4.CYLINDER HEAD & BONNET

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PIPE, VINYL 12X 50023065-12050011 11
LIFTER, ENGINE119260-0790012 22
BOLT M 8X 14 PLATED26106-08014213 11

SPRING PIN 6X1222351-06001214 22
HEAD ASSY, CYLINDER119265-1170015 11

1GUIDE, VALVE119260-1180038 66

PLUG PT3/8,SCREW23876-030000311 22
PLUG  5X 827221-050080312 11
PLUG 3527241-350000313 22

VALVE, SUCTION119260-11100214 33
VALVE, EXHAUST119260-11110215 33
SPRING, VALVE114250-11120216 66

RETAINER, SPRING114250-11180217 66
COTTER ASSY714250-11570218 66
SEAL, VALVE STEM119260-11340220 66

CAP, VALVE119260-11370221 66
PROTECTOR, NOZZLE119600-11450222 33
GASKET, NOZZLE119600-11460223 66

SUPPORT ASSY, ARM119260-11200124 11
SHAFT ASSY, ARM119260-11240225 11
SUPPORT, ROCKER ARM119260-11260228 11

SCREW119260-11270229 11
SPRING119260-11280230 22
ARM ASSY, ROCKER719260-11650231 33

SCREW, VALVE105010-11230332 33
LOCK NUT 626756-060002334 33
ARM ASSY, ROCKER719260-11660235 33

SCREW, VALVE105010-11230336 33
LOCK NUT 626756-060002338 33
CIRCLIP   1022242-000100239 22

SUPPORT, ROCKER ARM119265-11260240 22
STUD119620-11350141 22
BOLT M 8X 45 PLATED26106-080452142 11

NUT M 826366-080002143 22
KNOB124160-11360144 22
BONNET ASSY119260-11331145 11

CAP, LUB.OIL SUPPLY124160-01751246 11
PLATE, SHELTER119260-03020247 11
GASKET, (NON-ASB.)119260-03031248 11

GASKET, BONNET119260-11310250 11
JOINT, BREATHER118400-03060251 11
O-RING 1A P-32.024311-000320252 11

SCREW 5X10,TAPPING22857-500100253 44
O-RING 1A P 12.024311-000120154 22
PLUG, GLOW129795-77800155 33

CONNECTOR, GLOW PLUG119620-77820156 11
BOLT M 8X 14 PLATED26106-080142157 22

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

& BONNET 4 CYLINDER HEAD 

45 

OT SOLO SEPARATEL y. silv
erh

orn
.co

.uk



Fig.5.SUCTION MANIFOLD & AIR CLEANER
Y00V7481 Y00V7481 5.SUCTION MANIFOLD & AIR CLEANER

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

MANIFOLD, AIR INTAKE119260-1210011 11
GASKET, (NON-ASB.)119260-1211112 11
BOLT M 6X 20 PLATED26106-06020213 44

AIR CLEANER119649-1250014 11
ELEMENT, OUTER119631-1252025 11
ELEMENT, INNER119631-1253026 11

WING NUT119631-1254027 11
WASHER,SEAL119631-1255028 11
GASKET119631-1257029 11

BODY, AIR CLEANER119649-12610210 11
CAP121472-12660211 11
RETAINER121465-12700212 11

INDICATOR, CLEANER121492-12950213 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

5.SUCTION MANIFOLD & AIR CLEANER 

13 

~ 6 4 

3 

silv
erh

orn
.co

.uk



Fig.6.EXHAUST MANIFOLD
Y00V7481 Y00V7481 6.EXHAUST MANIFOLD

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

MANIFOLD, EXHAUST119260-1310011 11
GASKET, EXH.MANIFOLD119260-1311012 11
BOLT M 6X 35 PLATED26106-06035213 44

STUD M 6X 40 PLATED26216-06040214 22
BOLT M 8X 22119131-1832015 44
NUT M 626366-06000216 22

NUT M 826366-08000217 44
GASKET, SILENCER121000-1320118 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

6.EXHAUST MANIFOLD 

3 

3 

2 

1 

silv
erh

orn
.co

.uk



Fig.7.CAMSHAFT & DRIVING GEAR
Y00V7481

Remarks
(1) REPAIR PART.

Y00V7481 7.CAMSHAFT & DRIVING GEAR

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

TAPPET119260-1420011 66
ROD, PUSH119260-1440012 66
CAMSHAFT ASSY119260-1458013 11

BEARING, THRUST119620-0245024 11
GEAR, CAMSHAFT119260-1410026 11
KEY  4X 1222512-04012027 11

RETAINER, IDLE GEAR119660-2502218 11
SHAFT, IDLE GEAR119660-2505219 11
GEAR W/BUSH, IDLE119260-25100110 11

1BUSH119620-25912212 11
CIRCLIP   2022242-000200114 11
BOLT M 6X 12 PLATED26106-060122115 33

BEARING, FUEL CAM.119660-01821116 11
CAM ASSY, F.I. PUMP119225-14200117 1
KEY  4X 1222512-040120220 1

BALL BEARING 6303U24102-063034221 1
BALL BEARING24101-062034122 11
BOLT M 6X 16 PLATED26106-060162123 33

SCREW M 8X 1026587-080102124 11
CAM ASSY, F.I. PUMP119225-14210125 1
FLANGE119660-25920228 1

THREAD, FI-P GEAR119660-25930229 4
KEY  4X 1222512-040120230 1
BALL BEARING 6303U24102-063034231 1

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

g DRIVING GEAR 7.CAMSHAFT 

3TNE68-ECSF 
. NOT SOLD SEPARATEL y. x-MARK PARTS. silv

erh
orn

.co
.uk



Fig.8.CRANKSHAFT & PISTON
Y00V7481

Remarks
(1) REPAIR PART.
(2) OVER-SIZE(O.S=0.25)PART.
(3) UNDER-SIZE(U.S=0.25)PART.

Y00V7481 8.CRANKSHAFT & PISTON

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

CRANKSHAFT ASSY119265-2170011 11
PARALLEL PIN 8X16129100-0158022 11
GEAR, CRANKSHAFT119260-2120024 11

KEY  4X 1222512-04012025 11
V-PULLEY119260-2165017 11
BOLT M12X1.25,FLANGE119621-2168018 11

WASHER119620-2194119 11
BOLT, FLYWHEEL121111-21501110 55
FLYWHEEL ASSY119600-21580111 11

GEAR, RING119865-21600213 11
PISTON W/RINGS119265-22601114 33
RING SET119265-22500216 33

PIN, PISTON119265-22300122 33
CIRCLIP   2022252-000200123 66
ROD ASSY, CONNECTING119265-23100124 33

1BUSH, PISTON PIN119260-23910227 33
BOLT, ROD119265-23200228 66
BEARING, CRANKPIN719260-23600229 33

2PISTON W/RING OS=.25119265-22930131 33
2RING SET O.S=0.25119265-22950233 33
3BEARING,PIN U.S=0.25719260-23610137 33

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

8.CRANKSHAFT & rISTON 

11 

X12 13 

X15 
i----22--(X32) 

·~~ 
27 

0 X26 

v ,r,:::.,"1------- X25 

30 
38)} 29 

X30 (37) 24 
(X38) 

V.-"' !-2s 
1 

2 X3 j X6 
5 

4 

7 

14 
(31) 

v~lJ 

silv
erh

orn
.co

.uk



Fig.9.LUB.OIL SYSTEM
Y00V7481 Y00V7481 9.LUB.OIL SYSTEM

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PUMP ASSY, LUB. OIL119260-3200011 11
GASKET, L.O.PUMP119660-32020111 11
BOLT M 6X 2026450-060202112 33

O-RING119209-35030113 11
GUIDE, DIPSTICK121520-34810114 11
DIPSTICK, LUB. OIL119265-34830115 11

BOLT M 6X 12 PLATED26106-060122116 22
SWITCH,(0.5KG)L.O.114250-39450117 11
FILTER, LUB. OIL119305-35150118 11

VALVE ASSY,OIL PRESS119265-35300119 11
NUT129150-35350127 22
PIPE ASSY,OIL INTAKE119265-35080128 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

9.LUB.OIL SYSTEM 

1 -1 
15 

14~ 

-30 1~ i I X22 

I ~2{23 t'inc.X2 X26 . X25 

X20 19 

27 

1B 27 

X9 

J 
12 silv

erh
orn

.co
.uk



Fig.10.COOLING WATER SYSTEM
Y00V7481 Y00V7481 10.COOLING WATER SYSTEM

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PUMP ASSY, C. WATER119265-4200211 11
O-RING P21119209-42320211 22
GASKET, C.W.119260-42021113 11

PLUG, DRAIN171056-49120114 11
BOLT M 8X 45 PLATED26106-080452115 33
V-BELT 33.5119256-42290116 11

V-PULLEY, C.W. PUMP119620-42350117 11
FAN, COOLING124700-44740118 11
BOLT M 6X 20 PLATED26106-060202119 44

COVER, THERMOSTAT129350-49530120 11
GASKET, (NON-ASB.)129350-49541121 11
THERMOSTAT (71C129350-49800122 11

BOLT M 8X 20 PLATED26106-080202123 22
SWITCH, THERMO(110C121250-44901124 11
GASKET 16124465-44950125 11

SPACER124574-44761126 11
THERMOMETER124250-49351127 11
GASKET 10129150-49360128 11

CLAMP 18.5171008-03990129 44
COOLER, OIL119642-33030130 11
BRACKET119642-33100131 11

JOINT129122-44480132 11
JOINT129122-44480133 11
PIPE119642-49030134 11

PIPE,COOLER-C.W.PUMP129403-49050135 11
O-RING 1A G-60.024321-000600136 11
O-RING 1A G70.0,NBR24321-000700137 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

10.COOLING vvA SYSTEM 

1 
(inc. x2--x10, x12) 

18 
19 

32 
29 

35 

silv
erh

orn
.co

.uk



Fig.11.FUEL INJECTION PUMP
Y00V7481 Y00V7481 11.FUEL INJECTION PUMP

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

PUMP ASSY, F.INJECT.719266-5110011 11
PLUNGER W/BARREL119225-5110023 33
RETAINER119620-5117026 33

RETAINER119620-5118027 33
SPRING, PLUNGER119620-5119028 33
SHIM PACK119620-5125029 33

VALVE W/SEAT, DELIV.119225-51300221 33
SPRING, DELIV. VALVE105546-51330224 33
HOLDER, DELIV. VALVE119620-51340225 33

GASKET, DELIVERY119620-51350226 33
O-RING119620-51370227 33
GUIDE, PLUNGER119620-51450228 33

PIN119620-51461229 11
RACK119660-51500230 11
PINION119620-51510231 33

RETAINER, RACK119660-51530232 11
PLATE119620-51650233 22
SCREW119620-51660234 22

PIN119620-51670235 22
PIN119620-51680236 11
TAPPET ASSY119620-51700237 33

SCREW M 4X  826022-040082242 44
SCREW M 4X 1026033-040102243 22
BOLT119266-51900145 11

SEAL WASHER  8S22190-080002146 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

11.FUEl INJECTION PUMP 

t----25 
Qo---27 

~e-----24 

.-x23} 
26------@ 21 

C}-X22 
~X4 

X44~ 

X41 

x2----•i 

42 

t@----31 
®------6 

1---s 
e--7 

e, 
0 

-EX38~ 

37 X40~ ~ 
X39~ 

!!:2,--45 
./[._45 

silv
erh

orn
.co

.uk



Fig.12.GOVERNOR
Y00V7481

Remarks
(1) SELECTIVE PARTS: CERTAIN THE
    CLASSIFICATION MARK, THEN PLACE
    YOUR ORDER(REFER TO ILLUSTRATION)

Y00V7481 12.GOVERNOR

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

NUT W/WASHER  8194990-2205011 1
COVER, GOVERNOR CASE119660-6106012 1
GASKET, (NON-ASB.)119660-6107113 1

BOLT M 6X 70 PLATED26106-06070214 5
SEAL WASHER  622190-06000315 2
DRIVING SET, GOV.119600-6110016 1

WEIGHT ASSY, GOV.119600-6120027 1
NUT, GOVERNOR WEIGHT119660-61300211 1
SLEEVE, GOVERNOR119660-61341212 1

1LINK L=88.8(NO COLOR119660-61121113 1
1LINK L=88.6(WHITE)119660-61140114 1
1LINK L=89.0(RED)119660-61150115 1

CASE ASSY, GOVERNOR119632-61200116 1
O-RING S6129155-51280217 1
GASKET, (NON-ASB.)119660-61052219 1

SHIM SET119660-61460220 1
SPACER ASSY129155-61480223 2
SHAFT119660-61590228 1

LEVER ASSY, GOVERNOR119232-61510229 1
SHIM SET174307-51700330 2
SPRING, LEVER119232-61540344 1

SHIFTER,P.T.O.119600-61541345 1
SPRING, STARTING119660-61651347 1
WASHER  422117-040000348 1

CIRCLIP E- 422272-000040349 1
SPRING PIN 3X1422351-030014350 1
RETAINER, SHAFT119600-61900251 1

RETAINER, SHAFT119660-61901252 1
SHAFT ASSY,REGULATOR119285-66080253 1
SPRING PIN 4X1022351-040010257 2

O-RING 1A S-7.024341-000070258 1
BOLT M 6X 10 PLATED26106-060102259 2
BOLT M 6X 16, PLATED121465-59950160 1

NUT, CAP129100-61930161 1
SPRING, REGULATOR119600-66020162 1
LEVER, REGULATOR119621-66051163 1

LOCK NUT M 6124550-66370164 1
ENGINE STOP DEVICE119653-66500165 1
O-RING 1A S-28.024341-000280267 1

BOLT M 6X 95 PLATED26106-060952269 1
TORQUE SPRING ASSY119600-66530170 1
ANGLEIGH ASSY119654-66700176 1

LOCK NUT M12 PLATED26776-1200021108 1
SCREW, ADJUST121575-668301109 1
NUT, CAP119600-668401110 1

SEAL WASHER 1222190-1200021111 2
SNAP PIN  422360-0400001112 1
SNAP PIN  622360-0600001113 1

BOLT M 5X 10 PLATED26116-0501021114 3
BOLT M 6X 30 PLATED26116-0603041115 1
LOCK NUT 626756-0600021116 1

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

12 GOVE9NOR 

silv
erh

orn
.co

.uk



Fig.13.FUEL INJECTION VALVE
Y00V7481 Y00V7481 13.FUEL INJECTION VALVE

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

VALVE ASSY, F.INJECT719620-5370011 33
O-RING S10129155-6183022 33
NOZZLE ASSY,F.INJECT119620-5300023 33

NUT, VALVE W/CASE119620-5308026 33
HOLDER, VALVE W/CASE119620-5310027 33
SPRING, VALVE119620-5312028 33

SEAT, NOZZLE SPRING114250-5313029 33
SPACER, VALVE STOP119620-53140210 33
SHIM PACK114250-53400211 33

RETAINER, INJ. PIPE129150-59120123 11
BOLT M4X14,HEX.SCKT.129150-59131226 22
PIPE (1),FUEL INJECT119209-59810228 11

PIPE (2),FUEL INJECT119209-59820229 11
PIPE (3),FUEL INJECT119209-59830230 11
PIPE ASSY, FUEL OVER119642-59540131 11

CLAMP  8124066-59100232 66
JOINT (B)119260-59520233 11
JOINT (A)119260-59530234 22

PIPE, FUEL RETURN105025-59550235 22
PIPE, FUEL RETURN119642-59550236 11
JOINT,OVER FLOW PIPE119642-59570237 11

NUT119620-59700138 33
BOLT 8, PIPE JOINT124550-59820139 11
SEAL WASHER  8S22190-080002140 22

SEAL WASHER 14S22190-140002141 33
CLAMP 12124766-59050142 22
PIPE, FUEL OIL119225-59560143 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

INJECTION VAL 13.FUEL 

4 -5 silv
erh

orn
.co

.uk



Fig.14.FUEL LINE
Y00V7481 Y00V7481 14.FUEL LINE

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

GASKET, (NON-ASB.)121520-0185111 11
PUMP ASSY, FUEL FEED119600-5202112 11
BOLT M 6X 16 PLATED26106-06016213 22

STRAINER, FUEL119255-5562014 11
SPRING, TAPER VALVE104200-5533025 11
LEVER119810-5534026 11

CUP, STRAINER121254-5551027 11
O-RING102103-5552028 11
RING, RETAINING110250-5561029 11

SPRING121250-55620210 11
ELEMENT124550-55700211 11
SCREW M 4104200-55750212 11

O-RING 1A P-10A24311-240100213 11
BOLT W/WASHER M8X 7026014-080702114 11
CLAMP 12124766-59050115 11

BOLT 12, PIPE JOINT119650-59200116 11
SEAL WASHER  8S22190-080002117 22
SEAL WASHER  8S22190-080002118 22

PIPE, FUEL OIL119230-59020119 11
JOINT  8, PIPE104264-59030220 11
CLAMP 12124766-59050221 22

PIPE (B), FUEL OIL121256-59080222 11
JOINT  8, PIPE104264-59030123 11
PIPE ASSY, FUEL OIL119230-59031124 11

JOINT 12, PIPE101304-59020225 11
CLAMP 12124766-59050226 22
FO-T119230-59080227 11

BOLT, PIPE JOINT105582-59150128 22
SEAL WASHER 1222190-120002129 22
SEPARATOR, WATER129335-55700130 11

VALVE, TAPER104200-55321231 11
SPRING, TAPER VALVE104200-55330232 11
HANDLE, COCK104200-55341233 11

BOWL, FUEL STRAINER124064-55510234 11
O-RING102103-55520235 11
RING, RETAINING110250-55610236 11

SPRING, SCREEN121257-55720237 11
FLOAT121257-55731238 11
PLUG 6101720-55750240 22

SCREW M 4104200-55750241 11
SCREEN171081-55910242 11
GASKET 6, NYLON23418-060000243 22

O-RING 1A P-10A24311-240100244 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

4 FUEL LINE 1 . 

<o 

I OQ, 

ll 17 ~l ·ss 18 19{::~ l !iJ 
2 15--.fl 

, t I : .......... ~~-1.,l_,o:,• 

25 

SOLD SEPARATELY. x-MARK PARTS:NOT silv
erh

orn
.co

.uk



Fig.15.STARTING MOTOR
Y00V7481 Y00V7481 15.STARTING MOTOR

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BOLT M12X 30 PLATED26116-12030211 22
STARTER 12V-1.0W119255-7701012 11
COIL ASSY, FIELDX028100768023 11

STARTER KITX028099618034 22
HOLDER ASSY.X028510519025 11
SPRINGX028520503036 44

ARMATURE ASSYX028200587127 11
CLUTCH SUB-ASSY.X028300696028 11
HOUSING ASSYX512840087529 11

NEEDLE BEARINGX9491050100310 11
FRAME ASSY.X0285005770211 11
BEARINGX9491040990312 11

COVERX0280626010313 11
BEARING SUB-ASSY.X0284105010214 11
BEARINGX9491034330315 11

SHAFT SUB-ASSY.X0286105010216 11
BEARINGX9491034320317 11
GEARX0286305010218 33

GEARX0286355010219 11
LEVERX0287405140220 11
SWITCH,EMERGENCYX0534007800221 11

RINGX9055715000222 11
RINGX9490721360223 11
NUTX0280210331224 11

WASHERX9490138110225 11
WASHERX9490138090226 11
WASHERX9490138100227 11

PLATEX0284525010228 11
NUTX9490562360229 11
NUTX9490560750230 22

BOLT, THROUGHX9490423520231 22
SCREW M 4X 6 (BS)X9490065670234 22
COVER SET, TERMINALX0280335100235 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

15.STARTING MOTOR 

A 

x-MARK p ARTS:NOT SOLD SEPARATELY. silv
erh

orn
.co

.uk



Fig.16.GENERATOR
Y00V7481 Y00V7481 16.GENERATOR

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

GENERATOR (AC)119836-7720111 1
GENERATOR119624-7720111- 1 N11

(A=EXXX)

ROTOR ASSY129612-7770022 11
BALL BEARING129612-7771023 11
FRONT BRACKET ASSY129612-7773024 11

PULLEY129612-7774025 1
PULLEY119624-7772025- 1 N11

(A=EXXX)

SCREW KIT129612-7775026 11
ADJUSTER, BELT119225-7733018 11
NUT M 826366-08000219 11

BOLT M 8X 18 PLATED26106-080182110 11
SPACER129150-77340111 11
BOLT M 8X105 PLATED26106-081052112 11

RELAY, GROW119650-77910113 11
TIMER129211-77920114 11
DIODE119643-66900115 22

TIMER128300-77920116 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

16.GENERATOR 

LOOSE PARTS 
14 13 

8 
16 

~ ~ 
~ ~15 

I 

--1 

silv
erh

orn
.co

.uk



Fig.17.GASKET SET
Y00V7481

Remarks
(1) OPTIONAL PART.

Y00V7481 17.GASKET SET

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

1GASKET SET719265-9273011 11
GASKET, CYL. HEAD119265-0134122 11
O-RING 1A P 12.024311-00012023 22

O-RING 1A P-32.024311-00032024 44
O-RING 1A S-24.024341-00024025 11
GASKET, (NON-ASB.)119660-0156226 11

O-RING 1A P-18.024311-00018027 11
SEAL, VALVE STEM119260-1134028 66
PROTECTOR, NOZZLE119600-1145029 33

GASKET, NOZZLE119600-11460210 66
GASKET, (NON-ASB.)119260-03031211 11
GASKET, BONNET119260-11310212 11

GASKET, (NON-ASB.)119260-12111213 11
GASKET, EXH.MANIFOLD119260-13110214 11
GASKET, L.O.PUMP119660-32020215 11

GASKET, (NON-ASB.)129350-49541216 11
GASKET, C.W.119260-42021217 11
GASKET 16124465-44950218 11

O-RING S10129155-61830219 33
O-RING P 12.0119624-32040220 22
GASKET, (NON-ASB.)121520-01851221 11

O-RING 1A P-10A24311-240100222 11
SEAL WASHER  8S22190-080002223 66
GASKET, SILENCER121000-13201224 11

O-RING119209-35030225 11
SEAL WASHER 14S22190-140002226 33
SEAL WASHER 1222190-120002227 22

GASKET 10129150-49360228 11
O-RING 1A G-60.024321-000600229 11
O-RING 1A G70.0,NBR24321-000700230 11

1FLEX HORN129400-92400131 11
1GASKET, LIQUID977770-01212132 11

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

17.GASKET SET 

2 

977770 
-01212 

6 12 

~ 

OPTIONAL PART 

silv
erh

orn
.co

.uk



Fig.18.GOVERNOR
Y00V7481

Remarks
(1) SELECTIVE PARTS: CERTAIN THE
    CLASSIFICATION MARK, THEN PLACE
    YOUR ORDER(REFER TO ILLUSTRATION)

Y00V7481 18.GOVERNOR

(F)=
(E)=
(D)=

(C)=
(B)=3TNE68-ECSF
(A)=3TNE68-CSF

LEV.REF. PARTS NO. DESCRIPTION RI------------------  Q'TY  ------------------

(F)(D)(C)(B)(A) (E)

BOLT M 6X 70 PLATED26106-06070211 5
DRIVING SET, GOV.119600-6130012 1
WEIGHT ASSY, GOV.119600-6140023 1

NUT, GOVERNOR WEIGHT119660-6130027 1
SLEEVE, GOVERNOR119660-6134128 1
GOVERNOR ASSY719233-6100019 1

NUT W/WASHER  8194990-22050210 1
COVER, GOVERNOR CASE119660-61060211 1
GASKET, (NON-ASB.)119660-61071212 1

1LINK L=88.8(NO COLOR119660-61121213 1
1LINK L=88.6(WHITE)119660-61140214 1
1LINK L=89.0(RED)119660-61150215 1

CASE ASSY, GOVERNOR119632-61200216 1
O-RING S6129155-51280317 1
GASKET, (NON-ASB.)119660-61052319 1

SHIM SET119660-61460320 1
SPACER ASSY129155-61480323 2
SHAFT119660-61590328 1

LEVER ASSY, GOVERNOR119232-61510329 1
SHIM SET174307-51700430 2
SPRING, LEVER119232-61540434 1

SHIFTER,P.T.O.119600-61541435 1
SPRING, STARTING119660-61651437 1
WASHER  422117-040000438 1

CIRCLIP E- 422272-000040439 1
SPRING PIN 3X1422351-030014440 1
RETAINER, SHAFT119600-61900341 1

RETAINER, SHAFT119660-61901342 1
SHAFT ASSY,REGULATOR119285-66080343 1
SPRING PIN 4X1022351-040010347 2

O-RING 1A S-7.024341-000070348 1
BOLT M 6X 10 PLATED26106-060102349 2
BOLT M 6X 16, PLATED121465-59950250 1

CAP NUT M1226687-120002251 1
SPRING, REGULATOR119600-66020252 1
LEVER, REGULATOR119621-66051253 1

LOCK NUT M 6124550-66370254 1
ENGINE STOP DEVICE119653-66500255 1
O-RING 1A S-28.024341-000280357 1

BOLT M 6X 95 PLATED26106-060952359 1
TORQUE SPRING ASSY119600-66530160 1
ANGLEIGH ASSY119654-66700166 1

LOCK NUT M12 PLATED26776-120002198 1
SCREW, ADJUST121575-66830199 1
NUT, CAP119600-668401100 1

SEAL WASHER 1222190-1200021101 2
SNAP PIN  422360-0400001102 1
SNAP PIN  622360-0600001103 1

BOLT M 5X 10 PLATED26116-0501021104 3
BOLT M 6X 30 PLATED26116-0603041105 1
LOCK NUT 626756-0600021106 1

SEAL WASHER  622190-0600031107 2

(C)Copy Rights  YANMAR CO.,LTD and YANMAR AGRICULTURAL EQUIPMENT CO.,LTD.

18. GOVER,\/OR 

-15 

x-MARK PARTS: NOT SOLO SEPAAATEL Y. silv
erh

orn
.co

.uk


	1. CYLINDER BLOCK.pdf
	2. GEAR HOUSING.pdf
	3. FLYWHEEL HOUSING & OIL SUMP.pdf
	4. CYLINDER HEAD & BONNET.pdf
	5. SUCTION MANIFOLD & AIR CLEANER.pdf
	6. EXHAUST MANIFOLD.pdf
	7. CAMSHAFT & DRIVING GEAR.pdf
	8. CRANKSHAFT & PISTON.pdf
	9. LUB.OIL SYSTEM.pdf
	10. COOLING WATER SYSTEM.pdf
	11. FUEL INJECTION PUMP.pdf
	12. GOVERNOR.pdf
	13. FUEL INJECTION VALVE.pdf
	14. FUEL LINE.pdf
	15. STARTING MOTOR.pdf
	16. GENERATOR.pdf
	17. GASKET SET.pdf
	18. GOVERNOR.pdf



